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SAS-B
SAS-B
SAS-B
SAS-B
SAS-B
SAS-B
SAS-B

SAS-B
SAS-B
SAS-B
SAS-B
SAS-B
SAS-B

SAS-B
SAS-B
SAS-B
SAS-B

SAS-B
SAS-B
SAS-B

SAS-B
SAS-B
SAS-B
SAS-B
SAS-B
SAS-B

SAS-B
SAS-B
SAS-B
SAS-B
SAS-B

SAS-B

SAS-B

SAS-B

SAS-B

SAS-B

SAS-B
SAS-B

3/07/2016 Ketoconazole
26/07/2016 Ketoconazole
29/08/2016 Ketoconazole

9/09/2016 Ketoconazole
14/09/2016 Ketoconazole
27/09/2016 Ketoconazole
20/10/2016 Ketoconazole
26/10/2016 Ketoconazole

7/11/2016 Ketoconazole
23/11/2016 Ketoconazole
7/12/2016 Ketoconazole
13/12/2016 Ketoconazole
16/12/2016 Ketoconazole
22/12/2016 Ketoconazole

4/01/2017 Ketoconazole
7/02/2017 Ketoconazole
21/03/2017 Ketoconazole
7/04/2017 Ketoconazole

14/06/2017 Ketoconazole
4/07/2017 Ketoconazole
6/07/2017 Ketoconazole

13/07/2017 Ketoconazole
17/07/2017 Ketoconazole
21/07/2017 Ketoconazole
26/07/2017 Ketoconazole
26/07/2017 Ketoconazole

2/08/2017 Ketoconazole

9/08/2017 Ketoconazole
14/08/2017 Ketoconazole
24/08/2017 Ketoconazole
31/08/2017 Ketoconazole

5/09/2017 Ketoconazole

20/09/2017 Ketoconazole
3/10/2017 Ketoconazole
5/10/2017 Ketoconazole

20/10/2017 Ketoconazole

23/10/2017 Ketoconazole

6/11/2017 Ketoconazole
27/11/2017 Ketoconazole

Approved
Approved
Approved
Approved
Approved
Approved
Approved
Approved

Approved
Approved
Approved
Approved
Approved
Approved

Approved
Approved
Approved
Approved

Approved
Approved
Approved

Approved
Approved
Approved
Approved
Approved
Approved

Approved
Approved
Approved
Approved
Approved

Approved
Approved
Approved
Approved
Approved

Approved
Approved

12 Month(s)
12 Month(s)
12 Month(s)
12 Month(s)
12 Month(s)
3 Month(s)
12 Month(s)
6 Month(s)

6 Month(s)
12 Month(s)
6 Month(s)
12 Month(s)
12 Month(s)
12 Month(s)

12 Month(s)
12 Month(s)
12 Month(s)
12 Month(s)

12 Month(s)
12 Month(s)
6 Month(s)

12 Month(s)
2 Month(s)
2 Month(s)

12 Month(s)
6 Month(s)

12 Month(s)

12 Month(s)
12 Month(s)
12 Month(s)
12 Month(s)
12 Month(s)

12 Month(s)
12 Month(s)
12 Month(s)
12 Month(s)
12 Month(s)

6 Month(s)
12 Month(s)

Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease

Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease

Cushing disease
Cushing disease
Cushing disease
Cushing disease

Cushing disease
Cushing disease
Cushing disease

Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease

Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease

Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease

Cushing disease
Cushing disease

200mg bd

200mg bd

200mg bd

200mg bd

200mg bd

200mg once a day

1tds

200mg bd initially up to 400mg tds

1 tablet bd for 4 weeks to be followed by 1 tablet tds
1tds

200mg bd

300mg mane, 200mg evenings

2 tablets tds

one tablet once daily

200mg bd (intending to increase every 3 days. Max
dose 1200mg daily)

1bd

2 bd

400mg bd

200mg bd, titrating according to reponse to a max
400mg tid

500mg daily

100mg daily

200 milligrams twice daily, titrating according to
response to a maximum of 400 milligrams three
times a day

200 milligrams three times a day

200 milligrams twice daily

100 milligram tablet taken twice daily, orally

100 milligrams twice daily

2 x 200 milligram tablet, twice daily

200 milligram tablet, 1 tablet taken twice daily, orally
100 milligrams twice daily

200 milligrams twice daily

400 milligrams taken twice daily

2 x 200 milligrams, twice daily

200mg tablet 1m 2n titrated when required max
1200 milligrams per day, orally.

400 milligrams in the morning, 200 milligrams at
night

400 milligrams twice daily when necessary, maximum
1200 milligrams daily

300 milligrams in the morning, 200 milligrams at
night, orally

200 milligrams, three times a day, orally

200 milligrams, twice a day, orally

200 milligrams, twice a day, orally

200
100
200
200
200
200
200
200

200
200
200
200
200
200

200
200
200
200

200
200
100

100
100,200
100
100
100
100

100
100
100,200
100,200
100,200

100,200
100,200
100,200
100,200
100,200

100,200
100,200

Milligram
Milligram
Milligram
Milligram
Milligram
Milligram
Milligram
Milligram

Milligram
Milligram
Milligram
Milligram
Milligram
Milligram

Milligram
Milligram
Milligram
Milligram

Milligram
Milligram
Milligram

Milligram
Milligram
Milligram
Milligram
Milligram
Milligram

Milligram
Milligram
Milligram
Milligram
Milligram

Milligram
Milligram
Milligram
Milligram
Milligram

Milligram
Milligram
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SAS-B
SAS-A
SAS-B
SAS-B
SAS-A
SAS-B

SAS-B
SAS-A
SAS-B

SAS-B
SAS-B
SAS-A
SAS-B
SAS-B
SAS-B
SAS-A
SAS-A
SAS-A
SAS-B
SAS-B
SAS-A
SAS-B
SAS-A
SAS-B
SAS-B
SAS-A

SAS-B
SAS-A
SAS-A
SAS-B
SAS-B
SAS-A

SAS-B
SAS-B
SAS-B
SAS-B
SAS-B
SAS-B
SAS-A

SAS-B
SAS-B
SAS-B
SAS-B
SAS-A
SAS-A

29/11/2017 Ketoconazole
4/01/2018 Ketoconazole
17/01/2018 Ketoconazole
23/01/2018 Ketoconazole
5/02/2018 Ketoconazole
5/02/2018 Ketoconazole

12/02/2018 Ketoconazole
13/02/2018 Ketoconazole
16/02/2018 Ketoconazole

4/03/2018 Ketoconazole
27/03/2018 Ketoconazole
16/03/2018 Ketoconazole
24/04/2018 Ketoconazole

4/05/2018 Ketoconazole
16/05/2018 Ketoconazole
19/03/2018 Ketoconazole
19/04/2018 Ketoconazole
25/05/2018 Ketoconazole

1/06/2018 Ketoconazole
19/06/2018 Ketoconazole
25/05/2018 Ketoconazole
13/07/2018 Ketoconazole

1/06/2018 Ketoconazole
23/07/2018 Ketoconazole
31/07/2018 Ketoconazole
13/07/2018 Ketoconazole

9/08/2018 Ketoconazole
17/07/2018 Ketoconazole
9/08/2018 Ketoconazole
17/09/2018 Ketoconazole
18/09/2018 Ketoconazole
4/09/2018 Ketoconazole

8/10/2018 Ketoconazole
8/10/2018 Ketoconazole
18/10/2018 Ketoconazole
13/11/2018 Ketoconazole
25/11/2018 Ketoconazole
9/12/2018 Ketoconazole
12/09/2018 Ketoconazole

1/03/2019 Ketoconazole
3/04/2019 Ketoconazole
8/04/2019 Ketoconazole
16/05/2019 Ketoconazole
25/09/2018 Ketoconazole
26/09/2018 Ketoconazole

Approved
Completed
Approved
Approved
Completed
Approved

Approved
Completed
Approved

Approved
Approved
Completed
Approved
Approved
Approved
Completed
Completed
Completed
Approved
Approved
Non-Compliant
Approved
Completed
Approved
Approved
Completed

Approved
Completed
Completed
Approved
Approved
Completed

Approved
Approved
Approved
Approved
Approved
Approved
Completed

Awaiting Decision

Approved
Approved
Approved
Completed
Completed

12 Month(s)

6 Month(s)
6 Month(s)

6 Month(s)

12 Month(s)

6 Month(s)

6 Month(s)
3 Month(s)

12 Month(s)
6 Month(s)
6 Month(s)

12 Month(s)
12 Month(s)

3 Month(s)

4 Month(s)
12 Month(s)

12 Month(s)

12 Month(s)
12 Month(s)

12 Month(s)
12 Month(s)
12 Month(s)
12 Month(s)
12 Month(s)
12 Month(s)

12 Month(s)
12 Month(s)
12 Month(s)
12 Month(s)

Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease

Cushing disease
Cushing disease
Cushing disease

Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease

Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease

Cushing disease
Cushing disease
Cushing disease
Hypercortisolism
Cushing disease
Cushing disease
Cushing disease

Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease

200 milligrams, twice a day, orally

200mg bd

200 milligrams, twice daily, orally

200 milligrams, twice a day, orally

200mg three times a day

200 milligrams, three times a day, orally
200mg, orally, 1 three times a day, months-years if
tolerated

200mg up to three times a day

200 milligrams, twice a day, orally

initially 200 milligrams three times daily, maximal
dose 1200 milligrams per day

200 milligrams, three times a day, orally
1bd up to 2tds

400 milligram orally, twice daily

400 milligrams twice a day, orally

600 to 800 milligram orally, daily

200mg bd

intital 1 tds, titrate to 2 tds prn

1 tds

200 milligrams three times daily, orally

200 milligrams, twice daily, orally

1 mane, 2 nocte

up to 400mg three times daily

200mg tds

200 milligrams, twice daily

100 milligram twice daily, orally

1 tab BD to 2 tabs TDS

200 milligrams in the morning and 400 milligrams at
night, orally

1BD

1 mane 2 nocte

200 milligrams, twice a day, orally

200mg twice daily, orally

400mg mane 600mg nocte

600 milligram in the morning and 400 milligram at
night (maximum of 1200 milligram per day)
200 milligrams orally twice daily

200mg orally twice daily

100mg twice a day, orally

200 milligram, 3 times a day, orally

200mg twice daily, orally

2 bd

200mg in the morning then 400mg at night orally
200mg mane and 400mg nocte PO

200mg and 400mg on alternate days, orally
200mg bd

200mg bd

600mg mane 400mg nocte

100,200
100,200
100,200
100,200
100,200
100,200

100,200
100,200
100,200

100,200
100,200
100,200
100,200
100,200
100,200
100,200
100,200
100,200
100,200
100,200
100,200
100,200
100,200
100,200
100,200
100,200

100,200
100,200
100,200
100,200
100,200
100,200

100,200
100,200
100,200
100,200
100,200
100,200
100,200

100,200
100,200
100,200
100,200
100,200
100,200

Milligram
Milligram
Milligram
Milligram
Milligram
Milligram

Milligram
Milligram
Milligram

Milligram
Milligram
Milligram
Milligram
Milligram
Milligram
Milligram
Milligram
Milligram
Milligram
Milligram
Milligram
Milligram
Milligram
Milligram
Milligram
Milligram

Milligram
Milligram
Milligram
Milligram
Milligram
Milligram

Milligram
Milligram
Milligram
Milligram
Milligram
Milligram
Milligram

Milligram
Milligram
Milligram
Milligram
Milligram
Milligram



SAS-A
SAS-A
SAS-A
SAS-A
SAS-A

12/10/2018 Ketoconazole
1/03/2019 Ketoconazole
22/05/2019 Ketoconazole
30/05/2019 Ketoconazole
3/06/2019 Ketoconazole

Completed
Completed
Completed
Completed
Completed

Cushing disease
Cushing disease
Cushing disease
Cushing disease
Cushing disease

200mg po TDS
1 mane 2 nocte
BD

daily

2 BD

100,200
100,200
100,200
100,200
100,200

Milligram
Milligram
Milligram
Milligram
Milligram
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